Treatment of HBeAg-Positive Chronic Hepatitis B with Nucleoside/Nucleotide Analogs

Geoffrey Dusheiko

INDICATIONS FOR THERAPY

There is no consensus on which patients should be treated for chronic hepatitis B and current treatments have limited long-term efficacy. In general, treatment of chronic hepatitis B should target patients with active disease and viral replication, preferably before there are the signs and symptoms of cirrhosis or significant injury has occurred [1]. Eradication of infection is only possible in a minority of patients. However, if HBV replication can be suppressed, the accompanying reduction in histological chronic active hepatitis reduces the risk of cirrhosis and hepatocellular carcinoma [2]. Patients with mild chronic hepatitis should be carefully monitored at appropriate intervals. Therapy should only be considered if there is evidence of moderate to severe activity. Hepatitis Be antigen (HBeAg)-positive patients should be followed for a few months to determine their status, and antiviral therapy should be considered if there is active hepatitis B virus (HBV) replication (HBV DNA above 10⁵ copies/mL) and persistent elevation of aminotransferases after 3-6 months of observation. HBeAgnegative patients should be considered for antiviral therapy when serum aminotransferases are raised and if there is active viral replication (HBV DNA above 10⁵ copies/mL). Many clinicians

consider a liver biopsy to be helpful in determining the degree of necroinflammation and fibrosis.

HBV/HIV co-infected patients whose immune status is preserved on highly active antiretroviral therapy (HAART) should be considered for anti-HBV therapy, with appropriate therapy for HIV infection to minimize resistance. If HAART is indicated in a patient with HIV coinfection, lamivudine can be administered since it is active against HIV and HBV. Adefovir dipivoxil (ADV) is also active against both viruses although a lower dose is used for HBV. Although tenofovir is active against HBV and HIV, its efficacy in hepatitis B infection has not been confirmed in large controlled trials.

Hepatitis B surface antigen (HBsAg)-positive patients with extrahepatic manifestations and active HBV replication may respond to antiviral therapy. Patients with decompensated cirrhosis should be treated in specialist liver units, due to the complexity of antiviral therapy in these cases.

Prophylactic therapy is recommended in all patients undergoing liver transplantation for end-stage hepatitis B to lower HBV DNA levels to less than 10⁵ copies/mL before transplantation. The optimal timing of transplantation has not been established, but the selection of resistant strains should be avoided before surgery. Lamivudine and ADV are suitable. Antiviral therapy for prophylaxis of posttransplantation recurrence will probably require life long treatment. The most promising prophylaxis includes lamivudine and lifelong hepatitis B immunoglobulin (HBIG) treatment after transplantation resulting in low rates of reinfection/reactivation. Shorter courses of HBIG and other forms of prophylaxis, including ADV combined with lamivudine, are being studied. The optimal treatments for hepatitis B, including suitable combination therapies, are being evaluated in different studies. Response rates in HBeAg-positive patients are better in patients with higher baseline alanine aminotransferase (ALT) for all currently licensed agents.

Interferon remains a benchmark therapy for chronic hepatitis B. Approximately 35-40% of HBeAg-positive patients are treated effectively by interferon, at a dose of 5-10mIU/three times weekly (5mIU daily in the USA) for 4-6 months. The efficacy of interferon alpha is discussed elsewhere in the present work. The rationale of first-line treatment with alpha interferon is to achieve loss of HBeAg (and even subsequent loss of HBsAg) after a short course of treatment.

Sustained loss of HBeAg is generally associated with a histological reduction in inflammation [3].

There are alternative options and strategies for treatment; new nucleoside analogs which act as chain terminators have influenced the treatment of hepatitis B. Lamivudine can be given (100mg/day for at least one year and maintained for 4-6 months after a virological response (loss of HBeAg) is achieved). Loss of HBsAg has been observed. If a virological response is not achieved within 1 year, the likelihood that continuation of treatment will produce a response is offset by the cumulative risk of developing drug resistance. Therapy remains useful if HBV DNA is suppressed (histological improvement has been documented). ADV 10mg/day is an effective alternative to lamivudine. As with lamivudine, most patients do not have a virological response after one year. ADV can be given at a dose of 10mg/day for at least one year, and maintained for 4-6 months after a virological response occurs (loss of HBeAg is achieved). Unlike lamivudine, the likelihood that continuation of treatment will produce a virological response is not clearly offset by the cumulative risk of developing drug resistance. Therapy also remains useful if HBV DNA is suppressed (histological improvement has been documented). Longterm use of ADV monotherapy (>2 years) will require monitoring for resistance and possible nephrotoxicity.

Patients with decompensated cirrhosis are not candidates for interferon-alpha therapy because of the risk of side-effects, but may be candidates for nucleoside or nucleotide therapy. Patients with moderate to severe chronic hepatitis (HBeAg-positive or -negative) whether treated or not, and patients with advanced liver disease should be monitored for the progression of liver disease and the development of complications, including hepatocellular carcinoma.

LAMIVUDINE

Lamivudine (2',3'-Dideoxy-3'-thiacytidine ((+) -SddC), 3TC or Epivir) is a potent inhibitor of HBV, as well as HIV (Figure 1). The drug acts by inhibiting DNA synthesis through chain termination. The (-)-form ((-)-SddC), which is resistant to deoxycytidine deaminase, is a more active antiviral stereoisomer than the (+)-form. The negative enantiomer (-)-SddC does not appear to affect mitochondrial DNA synthesis. Metabolic studies have shown that the drug is converted to the monophosphate, diphosphate, and triphosphate form. It is rapidly

absorbed after oral administration, with a bioavailability of >80%. Most of the drug is excreted unchanged in the urine. Lamivudine has been used in trials for the treatment of HIV infection since 1990, and this compound has been licensed as a component of HAART. Lamivudine is active *in vitro* against human hepatitis B transfected cell lines and in ducklings affected with duck hepatitis B virus (DHBV), as well as in chimpanzees infected with HBV.



Figure 1: Lamivudine (GR109714x) Single (-) enantiomer of the racemic mixture 2' deoxy-3' thiacytidine.

Large phase III trials in patients with chronic hepatitis B have been completed. Doses above 25mg reproducibly decrease HBV DNA levels in serum. HBV DNA generally became undetectable (by hybridization assay) in more than 90% of patients who received 25mg-300mg/day. In most patients, HBV DNA reappears after therapy is completed. In large trials in Asia and the Western countries, approximately 15-20% of patients became HBeAg-negative after 12 months of treatment compared to 4% of placebo recipients. Histological improvement was noted after one year of treatment. Lamivudine therapy has consistently been associated with a highly significant sustained reduction in levels of serum HBV DNA at the end of one year of therapy in up to 98% of patients. Undetectable levels of HBV DNA were sustained in 44% of treated patients compared to 16% on placebo. Loss of the HBe antigen with seroconversion to anti HBe was observed in 17% of patients after a vear of treatment with lamivudine versus 6% on placebo. Histological improvement was the main outcome measured in the pivotal trial of lamivudine therapy in adults. Liver biopsies were scored according to the degree of necroinflammation and fibrosis and an improvement of 2 or more Human Awareness Institute (HAI) points. Significant differences in the total HAI score were observed in patients receiving lamivudine compared to those receiving placebo [4]. Lamivudine monotherapy reduces HBV DNA concentrations prior to liver transplant, but may be associated with subsequent resistance. Lamivudine and HBIG prophylaxis have been shown to be effective for the prevention of recurrent hepatitis B post-transplantation.

The drug seems to be well tolerated and relatively few serious side-effects have been reported. Serious side-effects have been observed in about 5% of patients; these include anemia, neutropenia, an increase in liver enzymes, nausea and neuropathy. Increased lipases may occur, but this is uncommon, and serious lactic acidosis has not been observed. Severe exacerbations of hepatitis accompanied by jaundice have been reported in patients whose HBV DNA became positive after stopping treatment, or after the development of resistance. Reactivation of hepatitis was observed in patients who developed a methionine to valine or isoleucine substitution in the highly conserved YMDD motif of the HBV polymerase [5]. This motif is part of the active site of the polymerase, and this mutation parallels the M184 mutation seen in resistant HIV where substitutions of valine and isoleucine for methionine have also been found. Lamivudine-resistance is conferred through acquired selection of HBV with mutations of the YMDD motif of the HBV DNA polymerase gene [5]. Four major patterns have been observed: L18OM + M204V: M204I; L180M + M204I; V173L + L180M + M204V; and occasionally L180M + M204V/I. The L180M + M204V pattern occurs most frequently. Although viral "fitness" may be reduced, as lower levels of HBV DNA occur, recent studies have suggested that the disease may progress [6]. These changes cause a marked decrease in sensitivity to lamivudine in vitro. The incidence of lamivudine resistance in chronic hepatitis rises from 24% after one year of

treatment to 66% after 4 years. The incidence increases to 90% in HBV/HIV co-infected patients. The selection of antiviral resistance is a disadvantage of treatment with nucleoside analogs and is a fundamental disadvantage of treatment with long-term lamivudine therapy.

After lamivudine is stopped, HBV replication may reactivate and can sometimes be associated with severe "flares" or exacerbation of hepatitis as HBV DNA increases in serum. The pathogenesis of this injury is not fully understood. It is probably related in part to an immune response. The emergence of resistance could have a similar effect, as viral DNA increases. Combination studies with lamivudine and ADV are in progress.

ADEFOVIR DIPIVOXIL

Pharmacology

Adefovir dipivoxil 9-[2-[bis](pivaloyloxy)methoxy]phosphinyl]meth oxy]-ethyl]adenine is an orally bioavailable prodrug of adefovir, a phosphonate nucleotide analog of adenosine monophosphate (Figure 2). It requires cellular nucleoside kinases for activation to ADV diphosphate and it then acts as a competitive inhibitor and chainterminator of HBV replication mediated by HBV DNA polymerase. This drug inhibits viral polymerases and terminates the growing DNA chain by acting as a competitive inhibitor of deoxyadenosine 5'triphosphate (dATP). Because ADV diphosphate lacks a 3' hydroxyl group, the compound causes premature termination of viral DNA synthesis upon its incorporation into the nascent DNA chain. ADV is active against HBV, DHBV and woodchuck hepatitis virus (WHV) in cell culture models and against chronically infected animals. This agent also has some immunomodulatory activity and stimulates natural killer activity.



Figure 2: 9-[2-[bis[(pivaloyloxy)methoxy]phosphinyl]methoxy]-ethyl]adenine (ADV).

ADV is active *in vitro* against all known lamivudine, emtricitabine, famciclovir and HBIG resistant HBV, using both cell culture and enzyme assays. Resistance to ADV is remarkably delayed in patients with chronic hepatitis B. Recently, a novel N236T mutation was reported in two anti-HBe-positive patients after 96 weeks of treatment, which was not detectable after one year of treatment. This mutant showed lowered susceptibility to adefovir. The mutation does not share cross resistance with lamivudine. Sequencing of the RT domain of the HBV polymerase has suggested that two mutations, i.e. rtN236T and rtA181V confer resistance to ADV. These mutants remain sensitive to lamivudine, emtricitabine, telbuvidine, and entecavir [7, 8]. Life table analysis has suggested a cumulative incidence of 3.9-5.9% (in naive patients) after three years of treatment.

The limited development of resistance with ADV could be related to its close structural relationship with the natural substrate which limits the potential for steric hindrance as a mechanism of resistance. In addition, ADV contains a flexible acyclic linker that may allow it to bind to HBV polymerase with different conformations, and thus, further subvert steric hindrance [9, 10]. ADV also contains a phosphonate bond that is less susceptible to ATP-mediated chain

terminator excision, which has been recognized as a mechanism of HIV resistance.

Following oral administration of single doses of ADV 10mg in patients with chronic hepatitis B or healthy subjects, maximum ADV concentrations in plasma occur a median of 0.76-1.75 hours after administration. ADV may be taken once daily because of the long terminal elimination half-life. In preclinical studies, evidence of renal toxicity, characterized by renal tubular nephropathy, was noted in all species evaluated. The efficacy of ADV has been investigated in patients with compensated liver disease and evidence of HBV replication; in patients who did not respond to lamivudine therapy, including post-transplantation patients, patients with compensated and decompensated liver failure and patients co-infected with HIV.

Pivotal trials of ADV

Doses of 5-125mg/day have been assessed in the clinical development program. In Phase I/II clinical studies in both HBeAg-positive and HBeAg-negative patients with chronic hepatitis B, statistically significant decreases in serum HBV DNA concentrations were demonstrated within the first week of treatment, and were maintained for up to 136 weeks. Data from previous studies indicated that daily doses of 30mg/day after 24 weeks is associated with mild, reversible nephrotoxicity (seen at higher doses in HIV studies) after the drug is discontinued. Multinational double blind randomized placebo controlled trials, in both HBeAg-positive and negative patients with liver disease have been performed. The primary endpoint of these studies was the quantitative assessment of histological improvement after 48 weeks of treatment using the Knodell Histologic Activity Index (HAI/Knodell) scoring score. Both necro-inflammatory activity and fibrosis was more improved with ADV 10mg and 30mg than with placebo (P<0.001). The pivotal phase III studies examined both ADV 10mg and 30mg to determine the dose with the best risk-benefit profile. These studies were multinational, double blind, randomized, placebo controlled trials, in HBeAg-positive and HBeAg-negative patients with compensated liver disease, with evidence of active HBV replication, who were not undergoing current treatment [11, 12]. In the HBeAg-positive trial, 515 patients were randomized to one of three arms: ADV 30mg/day, ADV 10mg/day or placebo. The primary endpoint of this study was based on the quantitative assessment of

histological improvement after 48 weeks of treatment using the HAI/Knodell score [13]. Histological improvement was defined as a reduction of 2 points or more from baseline in the HAI/Knodell, with no worsening in the fibrosis score. Secondary endpoints in the study were based on established methods to determine the virological response (suppression of HBV replication based on the decrease of serum HBV DNA) and biochemical response (defined by reductions and normalization in ALT during therapy). HBeAg seroconversion, defined as loss of HBeAg and appearance of anti-HBe, was also a key secondary endpoint. Loss of HBeAg has been correlated with longterm clinical improvement [2]. A daily dose of 10mg of ADV was shown to have the best risk-benefit profile for long-term treatment. This dose resulted in significant improvement compared to placebo: improvement in liver histology (53% vs. 25%, P<0.001), reductions in HBV DNA (3.52 vs. 0.55 log copies/mL, P<0.001), normalization of ALT (48% vs. 16%, P<0.001), and HBeAg seroconversion (12% vs. 6%, P=0.049). There were no significant side-effects and no resistance was found. As a result, 10mg of ADV is the recommended and approved daily dose. Improved responses were seen in patients with increased ALT [11]. An effect of ADV on cccDNA was observed in treated patients, but the significance of these findings requires further study. 10mg is the preferred treatment dose because of the favourable risk-benefit ratio. In the large HIV trials an incidence of nephrotoxicity of between 17% and 60% was reported. However, in the two largest hepatitis B phase III trials involving 695 patients, no clinically significant renal toxicity was found at the 10mg dose.

ADV for lamivudine-resistant hepatitis B

ADV has been shown *in vitro* to be active against lamivudine-resistant HBV, [9, 14] and there are a number of reports of successful treatment of lamivudine-resistant patients with ADV, particularly for post – transplant recurrence of hepatitis B [15-18]. There does not appear to be an advantage in continuing lamivudine after starting ADV in patients with compensated liver disease if lamivudine resistance develops. Rapid reductions in HBV DNA were observed within 4 weeks in all recipients of ADV, but the median changes from baseline were not greater in those who continued lamivudine. Thus treatment with ADV alone seems to be most effective in these patients, and there is no long-term advantage of continuing lamivudine therapy in

patients with YMDD mutations [19, 20]. Although it is safe to change to ADV in patients with compensated liver disease, an overlapping period before discontinuing lamivudine seems advisable in these patients. However the effect of this strategy on subsequent emergence of ADV resistance requires further study [9, 15, 21].

ADV in liver transplant recipients

Recurrent HBV infection in the transplanted liver remains a major problem. A retrospective study of liver transplantation in Europe before lamivudine showed that patients with low levels of hepatitis B replication at transplantation and those given long-term immunoprophylaxis with HBIG had a reduced risk of recurrent HBV infection and reduced mortality [22]. Lamivudine has further improved these outcomes. Pre-transplant treatment with lamivudine resulted in suppression of HBV DNA levels in 12 of 19 treated patients [23, 24]. Currently both HBIG and lamivudine are used prophylactically and recurrent HBV is now rare [25-27]. However, cases associated with lamivudine-resistance are problematic, as patients with recurrent post-transplant hepatitis B may develop fibrosing cholestatic hepatitis, a manifestation of high levels of viral replication in immunosuppressed patients [28, 29]. A study of 10 patients treated with lamivudine pre-liver transplantation for HBV showed that there was a risk of lamivudine-resistant strains following transplant [30]. In a post liver transplant study, lamivudine-resistant patients all developed liver failure with liver dysfunction [31]. ADV has proved to be an important antiviral drug in patients with lamivudine resistance post-transplant. In an open label study 127 liver transplant patients with lamivudine-resistant HBV were treated with ADV 10mg [32]. Treatment resulted in a median 4 log₁₀ drop in HBV DNA concentrations at 48 weeks indicating the important role of ADV as second-line therapy in patients who develop lamivudine resistance in the peri-transplant setting. Care should be taken in patients with pre-existing renal damage due to calcineurin inhibitors in liver transplant patients.

NEWER NUCLEOSIDE ANALOGS

Phase I and II trials with several new nucleoside analogs, including entecavir, emtricitabine, clevudine (L-FMAU), and L-dT are in progress.

- a) Entecavir is a cyclopentyl guanine analog, which is an inhibitor of all HBV polymerase functions. The drug is readily phosphorylated to the active triphosphate form. It is a potent inhibitor of WHV, and in humans with HBV at doses of 0.05-1mg. In phase II trials, 84% of patients were negative for HBV DNA by bDNA assay after 24 weeks of treatment [33]. The drug is active against lamivudine resistant variants and phase III trials are in progress.
- b) Emtricitabine (FTC) is a cytosine nucleoside analog, with fluorine at the 5 position. Pilot studies have shown that the drug causes a 2-3 log reduction in HBV DNA at doses of 300mg in patients treated for 8 weeks. In a 48 week phase II study, 61% of patients had undetectable HBV DNA. Drug resistant mutants were reported in 6% of treated patients. Phase III trials are in progress.
- c) Clevudine (L-FMAU) is a pyrimidine nucleoside analog. Patients have been treated in phase II dose escalating studies, and up to 3 log reductions in HBV DNA have been observed [34, 35].
- d) Beta-L thymidine (telbivudine), valtorcitabine (Val LdC) and beta-L-2'-deoxyadenosine (LdA) are small molecule inhibitors of HBV DNA polymerase. These agents induce marked viral load reduction in the woodchuck infected with WHV. Telbivudine (LdT) is a specific and potent inhibitor of hepatitis B and is not active against HIV or other viruses. Clinical trials are in progress in HBeAgpositive patients at doses ranging from 25-400mg [36]; phase I studies [37] have shown a dose dependent 2-4 log reduction in HBV DNA after 4 weeks of treatment. A phase II trial testing doses of LdT 400 or 600mg with or without lamivudine in HBeAgpositive patients is in progress. An interim analysis of the results at 24 weeks indicates that LdT 400 and LdT 600mg result in 6 log declines in HBV DNA (compared to a 4 log decline in HBV DNA in lamivudine treated patients). Similarly, a phase III trial of the efficacy of 600mg LdT vs. 100mg lamivudine in HBeAg and anti-HBe-positive patients is in progress.

At this time the long-term efficacy and safety of these new unlicensed drugs and their role in the management of patients with HBeAgpositive chronic hepatitis are being assessed. Patients with chronic type B hepatitis require relatively long courses of treatment, and viral resistance may emerge. The end-points of treatment must be carefully evaluated. Combination treatments may become necessary in some, but not all patients.

REFERENCES

- Dusheiko G, Dibisceglie A, Bowyer S, Sachs E, Ritchie M, Schoub B, Kew M. Recombinant leukocyte interferon treatment of chronic hepatitis B. Hepatology 1985;5:556-560.
- 2. Niederau C, Heintges T, Lange S, Goldmann G, Niederau CM, Mohr L, Haussinger D. Long-term follow-up of HBeAg-positive patients treated with interferon alfa for chronic hepatitis B. N Engl J Med 1996;334:1422-1427.
- EASL International Consensus Conference on Hepatitis B. 13-14 September, 2002: Geneva, Switzerland. Consensus statement. J Hepatol 2003;39:S3-S25.
- Dienstag JL, Schiff ER, Mitchell M, Casey DE Jr, Gitlin N, Lissoos T, Gelb LD, Condreay L, Crowther L, Rubin M, Brown N. Extended lamivudine retreatment for chronic hepatitis B: Maintenance of viral suppression after discontinuation of therapy. Hepatology 1999;30:1082-1087.
- Ling R, Mutimer D, Ahmed M, Boxall EH, Elias E, Dusheiko GM, Harrison TJ. Selection of mutations in the hepatitis B virus polymerase during therapy of transplant recipients with lamivudine. Hepatology 1996;24:711-713.
- Dienstag JL, Goldin RD, Heathcote EJ, Hann HW, Woessner M, Stephenson SL, Gardner S, Gray DF, Schiff ER. Histological outcome during long-term lamivudine therapy. Gastroenterology 2003;124:105-117.
- Villeneuve JP, Durantel D, Durantel S, Westland C, Xiong S, Brosgart CL, Gibbs CS, Parvaz P, Werle B, Trepo C, Zoulim F. Selection of a hepatitis B virus strain resistant to adefovir in a liver transplantation patient. J Hepatol 2003;39:1085-1089.
- Westland CE, Yang H, Delaney WE 4th, Gibbs CS, Miller MD, Wulfsohn M, Fry J, Brosgart CL, Xiong S; 437 and 438 Study Teams. Week 48 resistance surveillance in two phase 3 clinical studies of adefovir dipivoxil for chronic hepatitis B. Hepatology 2003;38:96-103.
- Xiong X, Flores C, Yang H, Toole JJ, Gibbs CS. Mutations in hepatitis B DNA polymerase associated with resistance to lamivudine do not confer resistance to adefovir in vitro. Hepatology 1998;28:1669-1673.
- Xiong X, Yang H, Westland CE, Zou R, Gibbs CS. In vitro evaluation of hepatitis B virus polymerase mutations associated with famciclovir resistance. Hepatology 2000;31:219-224.
- Marcellin P, Chang TT, Lim SG, Tong MJ, Sievert W, Shiffman ML, Jeffers L, Goodman Z, Wulfsohn MS, Xiong S, Fry J, Brosgart CL; Adefovir Dipivoxil 437 Study Group. Adefovir dipivoxil for the treatment of hepatitis B e antigen-positive chronic hepatitis B. N Engl J Med 2003;348:808-816.
- 12. Hadziyannis SJ, Tassopoulos NC, Heathcote EJ, Chang TT, Kitis G, Rizzetto M, Marcellin P, Lim SG, Goodman Z, Wulfsohn MS, Xiong S, Fry J, Brosgart

CL; Adefovir Dipivoxil 438 Study Group. Adefovir dipivoxil for the treatment of hepatitis Be antigen-negative chronic hepatitis B. N Engl J Med 2003;348:800-807.

- Knodell RG, Ishak KG, Black WC, Chen TS, Craig R, Kaplowitz N, Kiernan TW, Wollman J. Formulation and application of a numerical scoring system for assessing histological activity in asymptomatic chronic active hepatitis. Hepatology 1981;1:431-435.
- Ono-Nita SK, Kato N, Shiratori Y, Lan KH, Yoshida H, Carrilho FJ, Omata M. Susceptibility of lamivudine-resistant hepatitis B virus to other reverse transcriptase inhibitors. J Clin Invest 1999;103:1635-1640.
- Perrillo R, Schiff E, Yoshida E, Statler A, Hirsch K, Wright T, Gutfreund K, Lamy P, Murray A. Adefovir dipivoxil for the treatment of lamivudineresistant hepatitis B mutants. Hepatology 2000;32:129-134.
- Walsh KM, Woodall T, Lamy P, Wight DG, Bloor S, Alexander GJ. Successful treatment with adefovir dipivoxil in a patient with fibrosing cholestatic hepatitis and lamivudine resistant hepatitis B virus. Gut 2001;49:436-440.
- Mutimer D, Feraz-Neto BH, Harrison R, O'Donnell K, Shaw J, Cane P, Pillay D. Acute liver graft failure due to emergence of lamivudine resistant hepatitis B virus: rapid resolution during treatment with adefovir. Gut 2001;49:860-863.
- Tillmann HL, Bock CT, Bleck JS, Rosenau J, Boker KH, Barg-Hock H, Becker T, Trautwein C, Klempnauer J, Flemming P, Manns MP. Successful treatment of fibrosing cholestatic hepatitis using adefovir dipivoxil in a patient with cirrhosis and renal insufficiency. Liver Transpl 2003;9:191-196.
- Liaw YF. Management of YMDD mutations during lamivudine therapy in patients with chronic hepatitis B. J Gastroenterol Hepatol 2002;17:S333-S337.
- Peters MG, Hann Hw H, Martin P, Heathcote EJ, Buggisch P, Rubin R, Bourliere M, Kowdley K, Trepo C, Gray Df D, Sullivan M, Kleber K, Ebrahimi R, Xiong S, Brosgart CL. Adefovir dipivoxil alone or in combination with lamivudine in patients with lamivudine-resistant chronic hepatitis B. Gastroenterology 2004;126:91-101.
- 21. Safety and efficacy of adefovir dipivoxil in patients co-infected with HIV-1 and lamivudine-resistant hepatitis B virus: an open-label pilot study. Safety and efficacy of adefovir dipivoxil in patients co-infected with HIV-1 and lamivudine-resistant hepatitis B virus: an open-label pilot study. Lancet 2001;358:718-723.
- 22. Samuel D, Muller R, Alexander G, Fassati L, Ducot B, Benhamou JP, Bismuth H. Liver transplantation in European patients with the hepatitis B surface antigen. N Engl J Med 1993;329:1842-1847.
- 23. Grellier L, Mutimer D, Ahmed M, Brown D, Burroughs AK, Rolles K, McMaster P, Beranek P, Kennedy F, Kibbler H, McPhillips P, Elias E,

Dusheiko G. Lamivudine prophylaxis against reinfection in liver transplantation for hepatitis B cirrhosis. Lancet 1996;348:1212-1215.

- Mutimer D, Dusheiko G, Barrett C, Grellier L, Ahmed M, Anschuetz G, Burroughs A, Hubscher S, Dhillon AP, Rolles K, Elias E. Lamivudine without HBIg for prevention of graft reinfection by hepatitis B: Long-term follow-up. Transplantation 2000;70:809-815.
- Han SH, Kinkhabwala M, Martin P, Holt C, Murray N, Seu P, Rudich S, Hiserodt D, Imagawa D, Busuttil RW. Resolution of recurrent hepatitis B in two liver transplant recipients treated with famciclovir. Am J Gastroenterol 1998;93:2245-2247.
- Markowitz JS, Martin P, Conrad AJ, Markmann JF, Seu P, Yersiz H, Goss JA, Schmidt P, Pakrasi A, Artinian L, Murray NG, Imagawa DK, Holt C, Goldstein LI, Stribling R, Busuttil RW. Prophylaxis against hepatitis B recurrence following liver transplantation using combination lamivudine and hepatitis B immune globulin. Hepatology 1998;28:585-589.
- 27. Sousa JM, Pareja F, Serrano J, Gomez MA, Garcia I, Tamayo MJ, Diaz C, Martin C, Pascasio JM, Hinojosa R, Perez-Bernal JB, Canas E, Sayago M, Bernardos A. Comparison between levels of anti-HBS with a fixed administration dose of HBIG and a combination of HBIG and lamivudine for the prophylaxis of hepatitis B after liver transplantation. Transplant Proc 2003;35:723-724.
- Davies SE, Portmann BC, O'Grady JG, Aldis PM, Chaggar K, Alexander GJ, Williams R. Hepatic histological findings after transplantation for chronic hepatitis B virus infection, including a unique pattern of fibrosing cholestatic hepatitis. Hepatology 1991;13:150-157.
- Lau JY, Bain VG, Davies SE, O'Grady JG, Alberti A, Alexander GJ, Williams R. High-level expression of hepatitis B viral antigens in fibrosing cholestatic hepatitis. Gastroenterology 1992;102:956-962.
- Mutimer D, Pillay D, Dragon E, Tang H, Ahmed M, O'Donnell K, Shaw J, Burroughs N, Rand D, Cane P, Martin B, Buchan S, Boxall E, Barmat S, Gutekunst K, McMaster P, Elias E. High pre-treatment serum hepatitis B virus titre predicts failure of lamivudine prophylaxis and graft re-infection after liver transplantation. J Hepatol 1999;30:715-721.
- Mutimer D, Pillay D, Shields P, Cane P, Ratcliffe D, Martin B, Buchan S, Boxall L, O'Donnell K, Shaw J, Hubscher S, Elias E. Outcome of lamivudine resistant hepatitis B virus infection in the liver transplant recipient. Gut 2000;46:107-113.
- 32. Schiff ER, Lai CL, Hadziyannis S, Neuhaus P, Terrault N, Colombo M, Tillmann HL, Samuel D, Zeuzem S, Lilly L, Rendina M, Villeneuve JP, Lama N, James C, Wulfsohn MS, Namini H, Westland C, Xiong S, Choy GS, Van Doren S, Fry J, Brosgart CL; Behalf of the Adefovir Dipovoxil Study 435 International Investigators Group. Adefovir dipivoxil therapy for lamivudine-

resistant hepatitis B in pre- and post-liver transplantation patients. Hepatology 2003;38:1419-1427.

- Lai CL, Rosmawati M, Lao J, Van Vlierberghe H, Anderson FH, Thomas N, Dehertogh D. Entecavir is superior to lamivudine in reducing hepatitis B virus DNA in patients with chronic hepatitis B infection. Gastroenterology 2002;123:1831-1838.
- Chong Y, Chu CK. Understanding the unique mechanism of L-FMAU (Clevudine) against hepatitis B virus: molecular dynamics studies. Bioorg Med Chem Lett 2002;12:3459-3462.
- 35. Marcellin P, Mommeja-Marin H, Sacks SL, Lau GK, Sereni D, Bronowicki JP, Conway B, Trepo C, Blum MR, Yoo BC, Mondou E, Sorbel J, Snow A, Rousseau F, Lee HS. Anti-HBV activity and tolerability of clevudine, a novel nucleoside analogue. Initial results of a phase I/II 28 day study. Hepatology 2004;40:140-148.
- 36. Standring DN, Bridges EG, Placidi L, Faraj A, Loi AG, Pierra C, Dukhan D, Gosselin G, Imbach JL, Hernandez B, Juodawlkis A, Tennant B, Korba B, Cote P, Cretton-Scott E, Schinazi RF, Myers M, Bryant ML, Sommadossi JP. Antiviral beta-L-nucleosides specific for hepatitis B virus infection. Antivir Chem Chemother 2001;12:119-129.
- 37. Bryant ML, Bridges EG, Placidi L, Faraj A, Loi AG, Pierra C, Dukhan D, Gosselin G, Imbach JL, Hernandez B, Juodawlkis A, Tennant B, Korba B, Cote P, Marion P, Cretton-Scott E, Schinazi RF, Sommadossi JP. Antiviral Lnucleosides specific for hepatitis B virus infection. Antimicrob Agents Chemother 2001;45:229-235.